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LANSP402 
Installation Instructions 

Lankota Single Point Mounting  

For All John Deere 4WD Tractors (1989-2014) plus all 9370R, 9420R & 9470R tractors 

No 3-Point Arms — With or Without PTO 

270 West Park Avenue 

Huron, SD  57350 

866-526-5682 
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Numerical Parts List 

Part Numbers Description Qty 
LANSP402W 9XX0 4WD Single Point Mount 1 

LANFWS57 5/8” SAE Flat Washer 4 

REDB707 5/8” x 1.75” Gr. 5 Hex Bolt 4 

LAN26000 5/8” Flat Washer 4 

REDKRJF 5/8” Top Lock Nut 4 

LANSP002 Single Point 6-Port Block Spacer 4 

LANSPUQHBH Single Point Block Mounting Hardware 2 

LANFJ9F2 M8 x 45mm Flanged Hex Bolt 4 

LANFE01V M8 x 30mm Socket Head Screw 4 

LANFQ65N M8 Flanged Nyloc 4 

LANF2CRC 3/8” x 8” Carriage Bolt 4 

LAN18000 3/8” Flat Washer 4 

REDWL53 3/8” Lock Washer 4 

REDNAF3 3/8” Hex Nut 4 

The 3/8” hardware will not be used in this kit. 
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Pictorial Parts List 

LANFWS57 (4) REDB707 (4) LAN26000 (4) LANSP402W (1)  

REDKRJF (4) LANSP002 (4) LANFE01V (8) LANFQ65N (8) LANFJ9F2 (8) 

LANF2CRC (8) LAN18000 (8) REDWL53 (8) REDNAF3 (8)  

The 3/8” hardware will not be used in this kit. 
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Kit Installation 

Refer to Figures 1 & 2 

1. Clear any debris from the inside of the rear, right fender of 
the tractor. (It may also be necessary to remove electrical 
connectors.) 

2. Ensure that the set of holes, shown below, are free as well. 

Figure 2 

Figure 1 
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Kit Installation 

Refer to Figures 3 & 4 

3. Attach the mounting bracket to the tractor the (4) 5/8” bolts, SAE flat washers, standard flat 
washers and top lock nuts. 

4. Note that the smaller (SAE) washers go inside the mount. 

5. Snug the hardware, level/straighten the mount and tighten. 

6. Reinstall any previously removed parts. 

Follow the additional instructions provided to install blocks and route hoses/fittings correctly. 

Figure 4 

Figure 3 
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For further technical assistance, 

Call Lankota Inc. at: 

1-866-526-5682 


